DAY PRESSURE DROP

DESIGN TEST CERTIFICATE Test 42031-P
Client: Test Specimen:
Lowline Pty Ltd Bentley Series Louvre
Face Velocity (m/s) Pressure Drop (Pa) Test Specimen Dimensions:
1800 mm (H) x 1200 mm (W) x 62 mm (D)

0.5 0.6
1.0 2.1 Specimen Specifications:
15 4.4 68% Open Area per Module
2.0 7.6 Blades @ 60 mm Pitch
25 115 Throat Height @ 41 mm
3.0 16.2
35 21.6
4.0 27.7 Test Location:
45 34.5 Twin Reverberation Rooms
5.0 42.1 National Acoustic Laboratories

126 Greville Street, Chatswood NSW

Instrumentation:
- Vaisala Digital Barometer (Type PTB201AD)
- Kestrel Anemometer (Model K2000)
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Date of Test: Wednesday, 19 August 2009 Test Enginer: Alex Li, BE(Mech) Hons

Project Number: 4203I-P For and on behalf of Day Design Pty Ltd
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